

## MELANOMA TREATMENT REGIMENS (Part 1 of 2)

The selection, dosing, and administration of anticancer agents and the management of associated toxicities are complex. Drug dose modifications and schedule and initiation of supportive care interventions are often necessary because of expected toxicities and because of individual patient variability, prior treatment, and comorbidities. Thus, the optimal delivery of anticancer agents requires a healthcare delivery team experienced in the use of such agents and the management of associated toxicities in patients with cancer. The cancer treatment regimens below may include both FDA-approved and unapproved uses/regimens and are provided as references only to the latest treatment strategies. Clinicians must choose and verify treatment options based on the individual patient.

NOTE: GREY SHADED BOXES CONTAIN UPDATED REGIMENS.

**General treatment note:** Due to poor prognosis associated with this disease, entry into a clinical trial is the preferred first line of treatment.<sup>1</sup>

REGIMEN	DOSING
<b>Systemic Therapy for Advanced or Metastatic Melanoma</b>	
<b>Ipilimumab</b> (Yervoy) <sup>1-6</sup> NOTE: Category 1	<b>Day 1:</b> Ipilimumab 3mg/kg IV once. Repeat cycle every 3 weeks for 4 cycles.
<b>Dacarbazine</b> (DTIC) <sup>1,7</sup> NOTE: Category 2A	<b>Day 1:</b> Dacarbazine 2-4.5mg/kg/day IV for 10 days. Repeat cycle every 4 weeks.  <b>OR</b> <b>Days 1-5:</b> Dacarbazine 250mg/m <sup>2</sup> /day IV. Repeat cycle every 3 weeks.
<b>Temozolomide</b> (Temodar; TMZ) <sup>1,8</sup> NOTE: Category 2A	<b>Days 1-5:</b> Temozolomide 200mg/m <sup>2</sup> /day orally for 5 days. Repeat cycle every 4 weeks. NOTE: Typically reserved for melanoma patients who have brain metastases.
<b>High-dose interleukin-2</b> (aldesleukin; Proleukin; IL-2;) <sup>1,9,10</sup> NOTE: Category 2A	<b>Monotherapy</b> <b>Days 1-5:</b> IL-2 22mcg/kg (360,000 IU/kg), 33mcg/kg (540,000 IU/kg), 36mcg/kg (600,000 IU/kg), or 44mcg/kg (720,000mcg/kg) IV every 8 hours for up to 14 consecutive doses as clinically tolerated. (In the clinical trial setting, a second identical treatment cycle was scheduled after 6 to 9 days of rest, and courses could be repeated every 6 to 12 weeks in stable or responding patients for up to five courses [two cycles/course]). NOTE: High dose IL-2 should not be used in patients with inadequate organ reserve, poor performance status, or untreated or active brain metastases. For patients with small brain metastases and without significant peritumoral edema, IL-2 therapy can be considered.
<b>Vemurafenib</b> (Zelboraf) <sup>1,11-13</sup>	V600 mutated BRAF gene only: Vemurafenib 960mg orally twice daily.
<b>Dacarbazine + cisplatin</b> (Platinol; CDDP) + <b>vinblastine</b> (Velban; VLB) <sup>1,14,15</sup> NOTE: Category 2B	<b>Days 1 and 22:</b> Dacarbazine 800mg/m <sup>2</sup> IV, <b>plus</b> <b>Days 1-4 and 22-25:</b> Cisplatin 20mg/m <sup>2</sup> IV + vinblastine 2mg/m <sup>2</sup> IV. Repeat cycle every 3 weeks for 2 cycles.  <b>OR</b> <b>Day 1:</b> Dacarbazine 800mg/m <sup>2</sup> IV, <b>plus</b> <b>Days 1-4:</b> Cisplatin 20mg/m <sup>2</sup> IV + vinblastine 1.2mg/m <sup>2</sup> IV. Repeat cycle every 3 weeks for max 4 cycles.
<b>Dacarbazine + paclitaxel</b> (Taxol) + <b>cisplatin</b> <sup>1,16</sup> NOTE: Category 2B	<b>Day 1:</b> Dacarbazine 800mg/m <sup>2</sup> IV, <b>plus</b> <b>Days 1-4:</b> Cisplatin 20mg/m <sup>2</sup> IV, <b>plus</b> <b>Days 1 and 8:</b> Paclitaxel 100mg/m <sup>2</sup> IV.
<b>Low-dose IL-2 + granulocyte macrophage-stimulating factor</b> (sargamostim; GM-CSF; Leukine) <sup>1,17</sup> NOTE: Category 2B	<b>Days 1-5:</b> IL-2 1 million IU/m <sup>2</sup> /day SC, <b>plus</b> <b>Days 1-14:</b> GM-CSF 125mcg/m <sup>2</sup> /day SC. Repeat cycle every 4 weeks for 12 cycles.
<b>Paclitaxel + carboplatin</b> (Paraplatin) <sup>1,18</sup> NOTE: Category 2B	<b>Days 1, 8, and 15:</b> Paclitaxel 100mg/m <sup>2</sup> IV + carboplatin AUC=2mg/mL/min IV. Repeat cycle every 4 weeks until disease progression.
<b>Paclitaxel + carboplatin ± sorafenib</b> (Nexavar) <sup>1,19,20</sup> NOTE: Category 2B	<b>Day 1:</b> Carboplatin AUC=6mg/mL/min IV + paclitaxel 225mg/m <sup>2</sup> IV, <b>followed by</b> <b>Days 2-19:</b> Sorafenib 400mg orally twice daily. Repeat cycle every 3 weeks.
<b>Imatinib</b> (Gleevec) <sup>1,21</sup> NOTE: For C-KIT mutated tumors.	400mg orally twice daily until disease progression or unacceptable toxicity.

continued

## MELANOMA TREATMENT REGIMENS (Part 2 of 2)

### References

1. NCCN Clinical Practice Guidelines in Oncology™. Melanoma. v 1.2013. Available at: [http://www.nccn.org/professionals/physician\\_gls/pdf/melanoma.pdf](http://www.nccn.org/professionals/physician_gls/pdf/melanoma.pdf). Accessed July 12, 2012.
2. Yervoy [package insert]. Princeton, NJ: Bristol-Myers Squibb; 2011.
3. Margolin K, Ernstoff MS, Hamid O, et al. Ipilimumab in patients with melanoma and brain metastases: an open-label, phase 2 trial. *Lancet Oncol*. 2012;13:459-465.
4. Weber JS, Kähler KC, Hauschild A. Management of immune-related adverse events and kinetics of response with ipilimumab. *J Clin Oncol*. 2012;30:2691-2697.
5. Robert C, Thomas L, Bondarenko I, et al. Ipilimumab plus dacarbazine for previously untreated metastatic melanoma. *N Engl J Med*. 2011;364(26):2517-2526.
6. Hodi FS, O'Day SJ, McDermott DF, et al. Improved survival with ipilimumab in patients with metastatic melanoma. *N Engl J Med*. 2010;363:711-723.
7. Dacarbazine for injection USP [prescribing information]. Bedford, Ohio: Bedford Laboratories, 2007.
8. Middleton MR, Grob JJ, Aaronson N, et al. Randomized phase III study of temozolomide versus dacarbazine in the treatment of patients with advanced metastatic malignant melanoma. *J Clin Oncol*. 2000;18:158-166.
9. Atkins MB, Lotze MT, Dutcher JP, et al. High-dose recombinant interleukin 2 therapy for patients with metastatic melanoma: analysis of 270 patients treated between 1985 and 1993. *J Clin Oncol*. 1999;17:2105-2116.
10. Atkins MB, Kunkel L, Sznol M, et al. High-dose recombinant interleukin-2 therapy in patients with metastatic melanoma: long-term survival update. *Cancer J Sci Am*. 2000;6(suppl 1):S11-S14.
11. Chapman PB, Hauschild A, Robert C, et al; BRIM-3 Study Group. Improved survival with vemurafenib in melanoma with BRAF V600E mutation. *N Engl J Med*. 2011;364:2507-2516.
12. Zelboraf. [package insert]. San Francisco, CA: Genentech; 2011.
13. Sosman JA, Kim KB, Schuchter L, et al. Survival in BRAF V600-mutant advanced melanoma treated with vemurafenib. *N Engl J Med*. 2012;366:707-714.
14. Eton O, Legha SS, Bedikian AY et al. Sequential biochemotherapy versus chemotherapy for metastatic melanoma: results from a phase III randomized trial. *J Clin Oncol*. 2002; 20:2045-2052.
15. Atkins MB, Hsu J, Lee S, et al; Eastern Cooperative Oncology Group. Phase III trial comparing concurrent biochemotherapy with cisplatin, vinblastine, dacarbazine, interleukin-2, and interferon alfa-2b with cisplatin, vinblastine, and dacarbazine alone in patients with metastatic malignant melanoma (E3695): a trial coordinated by the Eastern Cooperative Oncology Group. *J Clin Oncol*. 2008;26:5748-5754.
16. Papadopoulos NE, Bedikian A, Ring S, Kim KB, Hwu WJ, Gerber DL, Homsí J, Hwu P. Phase I/II study of a cisplatin-taxol-dacarbazine regimen in metastatic melanoma. *Am J Clin Oncol*. 2009 Jun 5. [Epub ahead of print].
17. O'Day SJ, Boasburg PD, Piro L et al. Maintenance biotherapy for metastatic melanoma with interleukin-2 and granulocyte macrophage-colony stimulating factor improves survival for patients responding to induction concurrent biochemotherapy. *Clin Cancer Res*. 2002;8:2775-2781.
18. Rao RD, Holtan SG, Ingle JN, et al. Combination of paclitaxel and carboplatin as second-line therapy for patients with metastatic melanoma. *Cancer*. 2006;106:375-382.
19. Hauschild A, Agarwala SS, Trefzer U, et al. Results of a phase III, randomized, placebo-controlled study of sorafenib in combination with carboplatin and paclitaxel as second-line treatment in patients with unresectable stage III or stage IV melanoma. *J Clin Oncol*. 2009;27:2823-2823.
20. Flaherty KT, Lee SJ, Schuchter LM, et al. Final results of E2603: a double-blind, randomized phase III trials comparing carboplatin (C), paclitaxel (P) with or without sorafenib (S) in metastatic melanoma [abstract]. *J Clin Oncol*. 2010; 28(suppl):8511.
21. Carvajal RD, Antonescu CR, Wolchok JD, et al. KIT as a therapeutic target in metastatic melanoma. *JAMA*. 2011;305: 2327-2334.